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Tritace Comp 2.5/12.5 

Tritace Comp 5/25 
Prescribing Information 

 
1. NAME OF THE MEDICINAL PRODUCT  
 
Tritace Comp 2.5 mg/12.5 mg tablets  
Tritace Comp 5 mg/25 mg tablets  
 
2. QUALITATIVE AND QUANTITATIVE COMPOSITION  
 
Tritace Comp 2.5 mg/12.5 mg  
1 tablet contains 2.5mg ramipril and 12.5mg hydrochlorothiazide 
 
Tritace Comp 5 mg/25 mg  
1 tablet contains 5mg ramipril and 25mg hydrochlorothiazide 
 
For a full list of excipients, see section 6.1.  
 
3. PHARMACEUTICAL FORM  
 
Tablet  
 
4. CLINICAL PARTICULARS  
 
4.1 Therapeutic indications  
Treatment of hypertension.  

This fixed dose combination is indicated in patients whose blood pressure is not adequately 
controlled with ramipril alone or hydrochlorothiazide alone.  

4.2 Posology and method of administration  
Oral use  
It is recommended that TRITACE COMP is taken once daily, at the same time of the day, usually 
in the morning.  

TRITACE COMP can be taken before, with or after meals, because food intake does not modify 
its bioavailability (see section 5.2).  
TRITACE COMP has to be swallowed with liquid. It must not be chewed or crushed.  
 



 
 
Adults  
 
The dose should be individualised according to the patient profile (see section 4.4) and blood 
pressure control. The administration of the fixed combination of ramipril and hydrochlorothiazide 
is usually recommended after dosage titration with one of the individual components.  
TRITACE COMP should be started at the lowest available dosage. If necessary, the dose can be 
progressively increased to achieve target blood pressure; the maximum permitted doses are 10 mg 
of ramipril and 25 mg of hydrochlorothiazide daily.  
 
Special populations  
 
Diuretic-treated patients  
In patients concurrently treated with diuretics, as hypotension may occur following initiation of 
the treatment, caution is recommended. Consideration must be given to reducing the diuretic dose 
or discontinuing the diuretic before starting treatment with TRITACE COMP. 
  
Patients with renal impairment  
TRITACE COMP is contraindicated in severe renal impairment due to the 
hydrochlorothiazide component (creatinine clearance < 30 ml/min) (see section 4.3).  
Patients with impairment of renal function may require reduced doses of TRITACE 
COMP. Patients with creatinine clearance levels between 30 and 60 ml/min should only 
be treated with the lowest fixed dose combination of ramipril and hydrochlorothiazide 
after administration of ramipril alone. The maximum permitted doses are 5 mg of 
ramipril and 25 mg of hydrochlorothiazide daily.  
 
Patients with hepatic impairment  
In patients with mild to moderate hepatic impairment, treatment with TRITACE COMP 
must be initiated only under close medical supervision and the maximum daily doses are 
2.5 mg of ramipril and 12.5 mg of hydrochlorothiazide.  
TRITACE COMP is contraindicated in severe hepatic impairment (see section 4.3).  
 
Elderly  
Initial doses should be lower and subsequent dose titration should be more gradual 
because of greater chance of undesirable effects especially in very old and frail patients.  
 
Paediatric population  
TRITACE COMP is not recommended for use in children and adolescents below 18 
years of age due to insufficient data on safety and efficacy.  
 
4.3 Contraindications  
- Hypersensitivity to the active substance or to any other ACE (Angiotensin Converting 
Enzyme) inhibitor, hydrochlorothiazide, other thiazide diuretics, sulfonamides or any of 
the excipients of TRITACE COMP (see section 6.1).  
- History of angioedema (hereditary, idiopathic or due to previous angioedema with ACE 
inhibitors or AIIRAs)  



- Extracorporeal treatments leading to contact of blood with negatively charged surfaces 
(see section 4.5)  
- Significant bilateral renal artery stenosis or renal artery stenosis in a single functioning 
kidney  
- 2nd and 3rd trimester of pregnancy (see sections 4.4 and 4.6)  
- Lactation (see section 4.6)  
- Severe impairment of renal function with a creatinine clearance below 30 ml/min in 
undialysed patients  
- Clinically relevant electrolyte disturbances which may worsen following treatment with 
TRITACE COMP (see section 4.4)  
- Severe impairment of liver function, hepatic encephalopathy  
 -with aliskiren-containing medicines in patients with diabetes or with moderate to severe 
renal impairment (creatinine clearance <60 ml/min). 
 
4.4 Special warnings and precautions for use  
Special populations  
Pregnancy: ACE inhibitors such as ramipril, or Angiotensin II Receptor Antagonists 
(AIIRAs) should not be initiated during pregnancy. Unless continued ACE inhibitor/ 
AIIRAs therapy is considered essential, patients planning pregnancy should be changed 
to alternative anti-hypertensive treatments which have an established safety profile for 
use in pregnancy. When pregnancy is diagnosed, treatment with ACE inhibitors/ AIIRAs 
should be stopped immediately, and, if appropriate, alternative therapy should be started 
(see sections 4.3 and 4.6).  
 
・Dual blockade of the renin-angiotensin-aldosterone system (RAAS) with aliskiren-
containing medicines. 
Dual blockade of the renin-angiotensin-aldosterone system by combining Tritace Comp 
with aliskiren is not recommended since there is an increased risk of hypotension, 
hyperkalemia and changes in renal function. 
The use of Tritace Comp in combination with aliskiren is contraindicated in patients with 
diabetes mellitus or renal impairment (creatinine clearance <60 ml/min) (see section 4.3). 
 
• Patients at particular risk of hypotension  
 
- Patients with strongly activated renin-angiotensin-aldosterone system 
 
Patients with strongly activated renin-angiotensin-aldosterone system are at risk of an 
acute pronounced fall in blood pressure and deterioration of renal function due to ACE 
inhibition, especially when an ACE inhibitor or a concomitant diuretic is given for the 
first time or at first dose increase.  
Significant activation of renin-angiotensin-aldosterone system is to be anticipated and 
medical supervision including blood pressure monitoring is necessary, for example in:  

- patients with severe hypertension  
- patients with decompensated congestive heart failure  
- patients with haemodynamically relevant left ventricular inflow or outflow 
impediment (e.g. stenosis of the aortic or mitral valve)  



- patients with unilateral renal artery stenosis with a second functional kidney  
- patients in whom fluid or salt depletion exists or may develop (including 
patients with diuretics)  

- patients with liver cirrhosis and/or ascites  
- patients undergoing major surgery or during anaesthesia with agents that 
produce hypotension.  

Generally, it is recommended to correct dehydration, hypovolaemia or salt depletion 
before initiating treatment (in patients with heart failure, however, such corrective action 
must be carefully weighed out against the risk of volume overload).  
 
Surgery  
It is recommended that treatment with angiotensin converting enzyme inhibitors such as 
ramipril should be discontinued where possible one day before surgery.  
 
- Patients at risk of cardiac or cerebral ischemia in case of acute hypotension  
The initial phase of treatment requires special medical supervision.  
 
• Primary Hyperaldosteronism  
 
The combination ramipril + hydrochlorothiazide does not represent a treatment of choice 
for primary hyperaldosteronism. If ramipril + hydrochlorothiazide is used in a patient 
with primary hyperaldosteronism, then careful monitoring of plasma potassium level is 
required.  
 
•  Elderly patients  
See section 4.2  
 
• Patients with liver disease  
Electrolyte disturbances due to diuretic therapy including hydrochlorothiazide may cause 
hepatic encephalopathy in patients with liver disease.  
 
Monitoring of renal function  
Renal function should be assessed before and during treatment and dosage adjusted 
especially in the initial weeks of treatment. Particularly careful monitoring is required in 
patients with renal impairment (see section 4.2). There is a risk of impairment of renal 
function, particularly in patients with congestive heart failure or after renal transplant.  
heart failure 
- renovascular disease, including patients with haemodynamically relevant unilateral renal 
artery stenosis. In the latter patient group, even a small increase in serum creatinine may be 
indicative of unilateral loss of renal function. 
- impairment of renal function 
- kidney transplant patients. 
Renal impairment  
In patients with renal disease, thiazides may precipitate uraemia. Cumulative effects of 
the active substance may develop in patients with impaired renal function. If progressive 
renal impairment becomes evident, as indicated by a rising non-protein nitrogen, careful 



reappraisal of therapy is necessary, with consideration given to discontinuing diuretic 
therapy (see section 4.3).  
 
 
 
Electrolyte imbalance  
As for any patient receiving diuretic therapy, periodic determination of serum electrolytes 
should be performed at appropriate intervals. Thiazides, including hydrochlorothiazide, 
can cause fluid or electrolyte imbalance (hypokalaemia, hyponatraemia and 
hypochloraemic alkalosis). Although hypokalaemia may develop with the use of thiazide 
diuretics, concurrent therapy with ramipril may reduce diuretic-induced hypokalaemia. 
The risk of hypokalaemia is greatest in patients with cirrhosis of the liver, in patients 
experiencing rapid diuresis, in patients who are receiving inadequate electrolytes and in 
patients receiving concomitant therapy with corticosteroids or ACTH (see section 4.5). 
The first measurement of plasma potassium levels should be carried out during the first 
week following the start of treatment. If low potassium levels are detected, correction is 
required.  
Dilutional hyponatraemia may occur. Reduction in sodium levels can be initially 
asymptomatic and regular testing is therefore essential. Testing should be more frequent 
in elderly and cirrhotic patients.  
Thiazides have been shown to increase the urinary excretion of magnesium, which may 
result in hypomagnesaemia.  
 
 

Hyperkalaemia  
Hyperkalaemia has been observed in some patients treated with ACE inhibitors including 
TRITACE COMP. Patients at risk for development of hyperkalaemia include those with 
renal insufficiency, age (> 70 years), uncontrolled diabetes mellitus, or those using 
potassium salts, potassium retaining diuretics and other plasma potassium increasing 
active substances or conditions such as dehydration, acute cardiac decompensation, 
metabolic acidosis. If concomitant use of the above mentioned agents is deemed 
appropriate, regular monitoring of serum potassium is recommended (see section 4.5).  
 
Hepatic Encephalopathy  
Electrolyte disturbances due to diuretic therapy including hydrochlorothiazide may cause 
hepatic encephalopathy in patients with liver disease. Treatment should be immediately 
discontinued in case of hepatic encephalopathy.  
 
Hypercalcaemia  
Hydrochlorothiazide stimulates renal calcium reabsorption and may cause 
hypercalcaemia. It may interfere with test for parathyroid function.  
 
Angioedema  
Angioedema has been reported in patients treated with ACE inhibitors including ramipril 
(see section 4.8).  
In case of angioedema TRITACE COMP must be discontinued.  



Emergency therapy should be instituted promptly. Patient should be kept under 
observation for at least 12 to 24 hours and discharged after complete resolution of the 
symptoms.  
Intestinal angioedema has been reported in patients treated with ACE inhibitors including 
TRITACE COMP (see section 4.8). These patients presented with abdominal pain (with 
or without nausea or vomiting).  
 
Acute Myopia and Secondary Acute Angle-Closure Glaucoma: Hydrochlorothiazide is a 
sulfonamide. 
Sulfonamide or sulfonamide derivative drugs can cause an idiosyncratic reaction, resulting in 
transient myopia and acute angle-closure glaucoma. Symptoms include acute onset of decreased 
visual acuity or ocular pain and typically occur within hours to weeks of drug initiation. Untreated 
acute angleclosure glaucoma can lead to permanent vision loss. The primary treatment is to 
discontinue drug intake as rapidly as possible. Prompt medical or surgical treatments may need 
to be considered if the intraocular pressure remains uncontrolled. Risk factors for developing 
acute angle-closure glaucoma may include a history of sulfonamide or penicillin allergy 
 
Anaphylactic reactions during desensitization  
The likelihood and severity of anaphylactic and anaphylactoid reactions to insect venom 
and other allergens are increased under ACE inhibition. A temporary discontinuation of 
TRITACE COMP should be considered prior to desensitization.  
 
Neutropenia/agranulocytosis  
Neutropenia/agranulocytosis have been rarely seen and bone marrow depression has also 
been reported. It is recommended to monitor the white blood cell count to permit 
detection of a possible leucopoenia. More frequent monitoring is advised in the initial 
phase of treatment and in patients with impaired renal function, those with concomitant 
collagen disease (e.g. lupus erythematosus or scleroderma), and all those treated with 
other medicinal products that can cause changes in the blood picture (see sections 4.5 and 
4.8).  
 
 
 
Ethnic differences  
ACE inhibitors cause higher rate of angioedema in black patients than in non black 
patients.  
As with other ACE inhibitors, ramipril may be less effective in lowering blood pressure 
in black people than in non black patients, possibly because of a higher prevalence of 
hypertension with low renin level in the black hypertensive population. 
 
Athletes  
Hydrochlorothiazide may produce a positive analytic result in the anti-doping test.  
 
Metabolic and endocrine effects  
Thiazide therapy may impair glucose tolerance. In diabetic patients dosage adjustments 
of insulin or oral hypoglycaemic agents may be required. Latent diabetes mellitus may 
become manifest during thiazide therapy.  



Increases in cholesterol and triglyceride levels have been associated with thiazide diuretic 
therapy. Hyperuricaemia may occur or frank gout may be precipitated in certain patients 
receiving thiazide therapy.  
 
Cough  
Cough has been reported with the use of ACE inhibitors. Characteristically, the cough is 
non-productive, persistent and resolves after discontinuation of therapy. ACE inhibitor-
induced cough should be considered as part of the differential diagnosis of cough.  
 
Other  
Sensitivity reactions may occur in patients with or without a history of allergy or 
bronchial asthma. The possibility of exacerbation or activation of systemic lupus 
erythematosus has been reported.  
4.5 Interaction with other medicinal products and other forms of interaction  
 
Contra-indicated combinations  
Extracorporeal treatments leading to contact of blood with negatively charged surfaces 
such as dialysis or haemofiltration with certain high-flux membranes (e.g. 
polyacrylonitril membranes) and low density lipoprotein apheresis with dextran sulphate 
due to increased risk of severe anaphylactoid reactions (see section 4.3). If such treatment 
is required, consideration should be given to using a different type of dialysis membrane 
or a different class of antihypertensive agent.  
The combination of Tritace Comp with aliskiren-containing medicines is contraindicated in 
patients with diabetes mellitus or moderate renal impairment and is not recommended in 
other patients (see section 4.3 and section 4.4). 
Precautions for use  
 
Potassium salts, heparin, potassium-retaining diuretics and other plasma potassium 
increasing active substances (including Angiotensin II antagonists, trimethoprim, 
tacrolimus, ciclosporin): Hyperkalaemia may occur; therefore close monitoring of serum 
potassium is required.  
 
Antihypertensive agents (e.g. diuretics) and other substances that may decrease blood 
pressure (e.g. nitrates, tricyclic antidepressants, anaesthetics, acute alcohol intake, 
baclofen, alfuzosin, doxazosin, prazosin, tamsulosin, terazosin): Potentiation of the risk 
of hypotension is to be anticipated (see section 4.2 for diuretics).  
 
Vasopressor sympathomimetics and other substances (epinephrine) that may reduce the 
antihypertensive effect of ramipril: Blood pressure monitoring is recommended.  
 
Allopurinol, immunosuppressants, corticosteroids, procainamide, cytostatics and other 
substances that may change the blood cell count. Increased likelihood of haematological 
reactions (see section 4.4).  
 
Lithium salts: Excretion of lithium may be reduced by ACE inhibitors and therefore 
lithium toxicity may be increased. Lithium levels must be monitored. Concomitant use of 
thiazide diuretics may increase the risk of lithium toxicity and enhance the already 



increased risk of lithium toxicity with ACE inhibitors. The combination of ramipril and 
hydrochlorothiazide with lithium is therefore not recommended. 
  
Antidiabetic agents including insulin: Hypoglycaemic reactions may occur. 
Hydrochlorothiazide may attenuate the effect of antidiabetic medicines. Particularly close 
blood glucose monitoring is therefore recommended in the initial phase of co-
administration.  
VILDAGLIPTIN: An increased incidence of angioedema was found in patients taking ACE-
Inhibitors and vildagliptin 
Nonsteroidal anti-inflammatory drugs and acetylsalicylic acid: Reduction of the 
antihypertensive effect of TRITACE COMP is to be anticipated. Furthermore, 
concomitant treatment of ACE inhibitors and NSAIDs may lead to an increased risk of 
worsening of renal function and to an increase in kalaemia.  
 
Oral anticoagulants: anticoagulant effect may be decreased due to concomitant use of 
hydrochlorothiazide.  
 
Corticosteroids, ACTH, amphotericin B, carbenoxolone, large amounts of liquorice, 
laxatives (in case of a prolonged use), and other kaliuretic or plasma potassium 
decreasing agents: increased risk of hypokalaemia.  
 
Digitalis preparations, active substances known to prolong the QT interval and 
antiarrhythmics: their proarrhythmic toxicity may be increased or their antiarrhythmic 
effect decreased in the presence of electrolyte disturbances (e.g. hypokalaemia, 
hypomagnesaemia).  
 
Methyldopa: Haemolysis possible.  
 
Colestyramine or other enterally administered ion exchangers: reduced absorption of 
hydrochlorothiazide. Sulphonamide diuretics should be taken at least one hour before or 
four to six hours after these medications.  
Curare-type muscle relaxants: Possible intensification and prolongation of the muscular 
relaxing effect.  
 
Calcium salts and plasma calcium increasing medicinal products: Rise in serum calcium 
concentration is to be anticipated in case of concomitant administration of 
hydrochlorothiazide; therefore close monitoring of serum calcium is required.  
 
Carbamazepine: risk of hyponatraemia due to additive effect with hydrochlorothiazide.  
 
Iodine containing contrast media: in case of dehydration induced by diuretics including 
hydrochlorothiazide, there is increased risk of acute renal impairment, in particular when 
use of important doses of iodine containing contrast media.  
 
Penicillin: hydrochlorothiazide is excreted in the distal tubulus, and reduces excretion of 
penicillin.  
 



Quinine : hydrochlorothiazide reduces quinine excretion.  
 
4.6 Pregnancy and lactation  
 
TRITACE COMP is not recommended during the first trimester of pregnancy (see 
section 4.4) and contraindicated during the second and third trimesters of pregnancy (see 
section 4.3).  
 
Epidemiological evidence regarding the risk of teratogenicity following exposure to ACE 
inhibitors during the first trimester of pregnancy has not been conclusive; however a 
small increase in risk cannot be excluded. Unless continued ACE inhibitor therapy is 
considered essential, patients planning pregnancy should be changed to alternative anti-
hypertensive treatments which have an established safety profile for use in pregnancy. 
When pregnancy is diagnosed, treatment with ACE inhibitors should be stopped 
immediately, and, if appropriate, alternative therapy should be started.  
ACE inhibitor/ Angiotensin II Receptor Antagonist (AIIRA) therapy exposure during the 
second and third trimesters is known to induce human fetotoxicity (decreased renal 
function, oligohydramnios, skull ossification retardation) and neonatal toxicity (renal 
failure, hypotension, hyperkalaemia). (See also 5.3 'Preclinical safety data'). Should 
exposure to ACE inhibitor have occurred from the second trimester of pregnancy, 
ultrasound check of renal function and skull is recommended. Newborns whose mothers 
have taken ACE inhibitors should be closely observed for hypotension, oliguria and 
hyperkalaemia (see also sections 4.3 and 4.4).  
 
Hydrochlorothiazide, in cases of prolonged exposure during the third trimester of 
pregnancy, may cause a foeto-placental ischaemia and risk of growth retardation. 
Moreover, rare cases of hypoglycaemia and thrombocytopenia in neonates have been 
reported in case of exposure near term. Hydrochlorothiazide can reduce plasma volume 
as well as the uteroplacental blood flow.  
 
TRITACE COMP is contraindicated during breast-feeding.  
Ramipril and hydrochlorothiazide are excreted in breast milk to such an extent that 
effects on the suckling child are likely if therapeutic doses of ramipril and 
hydrochlorothiazide are administered to breast-feeding women. Insufficient information 
is available regarding the use of ramipril during breast-feeding and alternative treatments 
with better established safety profiles during breast-feeding are preferable, especially 
while nursing a newborn or preterm infant. Hydrochlorothiazide is excreted in human 
milk. Thiazides during breast-feeding by lactating mothers have been associated with a 
decrease or even suppression of lactation. Hypersensitivity to sulphonamide-derived 
active substances, hypokalaemia and nuclear icterus might occur. Because of the 
potential for serious reactions in nursing infants from both active substances, a decision 
should be made whether to discontinue nursing or to discontinue therapy taking account 
of the importance of this therapy to the mother.  
 
4.7 Effects on ability to drive and use machines  
 



Some adverse effects (e.g. symptoms of a reduction in blood pressure such as dizziness) 
may impair the patient’s ability to concentrate and react and, therefore, constitute a risk in 
situations where these abilities are of particular importance (e.g. operating a vehicle or 
machinery).  
This can happen especially at the start of treatment, or when changing over from other 
preparations. After the first dose or subsequent increases in dose it is not advisable to 
drive or operate machinery for several hours.  
 
 
 
4.8 Undesirable effects  
 
The safety profile of ramipril + hydrochlorothiazide includes adverse reactions occurring 
in the context of hypotension and/or fluid depletion due to increased diuresis. The 
ramipril active substance may induce persistent dry cough, while the hydrochlorothiazide 
active substance may lead to worsening of glucose, lipid and uric acid metabolism. The 
two active substances have inverse effects on plasma potassium. Serious adverse 
reactions include angioedema or anaphylactic reaction, renal or hepatic impairment, 
pancreatitis, severe skin reactions and neutropenia/agranulocytosis.  
 
Adverse reactions frequency is defined using the following convention:  
Very common (≥ 1/10); common (≥ 1/100 to < 1/10); uncommon (≥ 1/1,000 to < 1/100); 
rare (≥ 1/10,000 to < 1/1,000); very rare (< 1/10,000), not known (cannot be estimated 
from the available data).  
Within each frequency grouping, undesirable effects are presented in order of decreasing 
seriousness.  
 
 
 
 Common Uncommon Very rare Not known 
Cardiac disorders  Myocardial ischaemia 

including angina 
pectoris, tachycardia, 
arrhythmia, 
palpitations, oedema 
peripheral  

 Myocardial infarction 

Blood and 
lymphatic system 
disorders 
 

 White blood cell 
count decreased, red 
blood cell count 
decreased, 
haemoglobin levels 
decreased, 
haemolytic anaemia, 
platelet count 
decreased 

 Bone marrow failure, 
neutropenia including 
agranulocytosis, 
pancytopenia, 
eosinophilia, 
haemoconcentration in 
cases of fluid 
depletion 
 

Nervous system 
disorders 
 

Headache, dizziness 
 

Vertigo, paraesthesia, 
tremor, balance 
disorders, burning 
sensation, dysgeusia, 
ageusia 

 Cerebral ischaemia 
including ischaemic 
stroke and transient 
ischaemic attack, 
psychomotor skills 



 impaired, parosmia 
Eye disorders 
 

 Visual disturbances 
including blurred 
vision, conjunctivitis 
 

 Xanthopsia, 
lacrimation decreased 
due to 
hydrochlorothiazide 
 

Ear and labyrinth 
disorders 

 Tinnitus 
 

 Hearing impaired 
 

Respiratory, 
thoracic and 
mediastinal 
disorders 
 

Non-productive 
tickling cough, 
bronchitis 
 

Sinusitis, dyspnoea, 
nasal congestion 
 

 Bronchospasm 
including bronchial 
asthma aggravated  
Alveolitis allergic, 
non-cardiogenic 
pulmonary oedema 
due to 
hydrochlorothiazide 

Gastrointestinal 
disorders  
 
 

 Gastrointestinal 
inflammation, 
digestive 
disturbances, 
abdominal 
discomfort, 
dyspepsia, gastritis, 
nausea, constipation 
 
Gingivitis due to 
hydrochlorothiazide 

Vomiting, 
aphthous 
stomatitis, 
glossitis, 
diarrhoea, 
upper 
abdominal 
pain, dry 
mouth 
 

Pancreatitis (cases of 
fatal outcome have 
been very 
exceptionally reported 
with ACE inhibitors ), 
pancreatic enzymes 
increased, small bowel 
angioedema 
Sialoadenitis due to 
hydrochlorothiazide 

Renal and urinary 
disorders 
 

 Renal impairment 
including renal 
failure acute, urine 
output increased, 
blood urea increased, 
blood  creatinine 
increased 

 Worsening of pre-
existing proteinuria 
Interstitial nephritis 
due to 
hydrochlorothiazide 
 

Skin and 
subcutaneous 
tissue disorders  
 

 Angioedema: very 
exceptionally, the 
airway obstruction 
resulting from 
angioedema may 
have a fatal outcome; 
dermatitis 
psoriasiform, 
hyperhidrosis, rash, 
in particular 
maculopapular, 
pruritus, alopecia 
 

 Toxic epidermal 
necrolysis, Stevens-
Johnson syndrome, 
erythema multiforme, 
pemphigus, psoriasis 
aggravated, exfoliative 
dermatitis, 
photosensitivity 
reaction, onycholysis, 
pemphigoid or 
lichenoid exanthema 
or enanthema, 
urticaria 
Systemic lupus 
erythematosus due to 
hydrochlorothiazide 

 
 Common Uncommon Very rare Not known 
Musculoskeletal 
and connective 
tissue disorders 

 Myalgia 
 

 Arthralgia, muscle 
spasms 
Muscular weakness, 



 musculoskeletal 
stiffness, tetany due to 
hydrochlorothiazide 

Endocrine 
disorders 

   Syndrome of 
inappropriate 
antidiuretic hormone 
secretion (SIADH)

Metabolism and 
nutrition disorders 
 

Diabetes mellitus 
inadequate control, 
glucose tolerance 
decreased, blood 
glucose level 
increased, blood uric 
acid level increased, 
gout aggravated, 
blood cholesterol 
and/or triglyceride 
levels increased due 
to 
hydrochlorothiazide 

Anorexia, appetite 
decreased  
Blood potassium 
decreased, thirst due 
to 
hydrochlorothiazide 
 

Serum 
potassium 
increased due 
to ramipril 
 

Serum sodium 
decreased 
Glycosuria, metabolic 
alkalosis, 
hypochloraemia, 
hypomagnesaemia, 
hypercalcaemia, 
dehydration due to 
hydrochlorothiazide 
 

Vascular 
disorders  
 

 Hypotension, 
orthostatic 
hypotension, 
syncope, flushing  
 

 Thrombosis in 
association with 
severe fluid depletion, 
vascular stenosis, 
hypoperfusion, 
Raynaud’s syndrome, 
vasculitis 
 

General disorders 
and 
administration site 
conditions 

Fatigue, asthenia 
 

Chest pain, pyrexia  
 

  

Immune system 
disorders 
 

   Anaphylactic or 
anaphylactoid 
reactions to ramipril 
or anaphylactic 
reactions to 
hydrochlorothiazide, 
antinuclear antibodies 
increased  

Hepatobiliary 
disorders  
 

 Cholestatic or 
cytolytic hepatitis 
(fatal outcome has 
been very 
exceptional), hepatic 
enzymes and/or 
conjugated bilirubin 
conjugated increased 
Calculous 
cholecystitis due to 
hydrochlorothiazide 

 Acute hepatic failure, 
jaundice cholestatic, 
hepatocellular damage 
 

Reproductive 
system and breast 
disorders  

 Transient erectile 
impotence  

 Libido decreased, 
gynaecomastia 

Psychiatric 
disorders 

 Depressed mood, 
apathy, anxiety, 

 Confusional state, 
restlessness, 



 nervousness, sleep 
disorders including 
somnolence 

disturbance in 
attention  
 

 
4.9 Overdose  
 
Symptoms associated with overdosage of ACE inhibitors may include excessive 
peripheral vasodilatation (with marked hypotension, shock), bradycardia, electrolyte 
disturbances, renal failure, cardiac arrhythmia, impairment of consciousness including 
coma, cerebral convulsions, pareses, and paralytic ileus.  
In predisposed patients (e.g. prostatic hyperplasia) hydrochlorothiazide overdose may 
induce acute urinary retention.  
The patient should be closely monitored and the treatment should be symptomatic and 
supportive. Suggested measures include primary detoxification (gastric lavage, 
administration of adsorbents) and measures to restore haemodynamic stability, including 
administration of alpha 1 adrenergic agonists or angiotensin II (angiotensinamide) 
administration. Ramiprilat, the active metabolite of ramipril is poorly removed from the 
general circulation by haemodialysis. 
  
5. PHARMACOLOGICAL PROPERTIES  
 
5.1 Pharmacodynamic properties  
 
Pharmacotherapeutic group: ramipril and diuretics, ATC code C09BA05  
 
 
 
 
 
Mechanism of action  
 
Ramipril  
Ramiprilat, the active metabolite of the prodrug ramipril, inhibits the enzyme 
dipeptidylcarboxypeptidase I (synonyms: angiotensin-converting enzyme; kininase II). In 
plasma and tissue, this enzyme catalyses the conversion of angiotensin I to the active 
vasoconstrictor substance angiotensin II, as well as the breakdown of the active 
vasodilator bradykinin. Reduced angiotensin II formation and inhibition of bradykinin 
breakdown lead to vasodilatation.  
Since angiotensin II also stimulates the release of aldosterone, ramiprilat causes a 
reduction in aldosterone secretion. The average response to ACE inhibitor monotherapy 
was lower in black (Afro-Caribbean) hypertensive patients (usually a low-renin 
hypertensive population) than in non-black patients.  
 
Hydrochlorothiazide  
Hydrochlorothiazide is a thiazide diuretic. The mechanism of antihypertensive effect of 
thiazide diuretics is not fully known. It inhibits the reabsorption of sodium and chloride 
in the distal tubule. The increased renal excretion of these ions is accompanied by 



increased urine output (due to osmotic binding of water). Potassium and magnesium 
excretion are increased, uric acid excretion is decreased. Possible mechanisms of the 
antihypertensive action of hydrochlorothiazide could be: the modified sodium balance, 
the reduction in extracellular water and plasma volume, a change in renal vascular 
resistance as well as a reduced response to norepinephrine and angiotensin II.  
 
Pharmacodynamic effects  
 
Ramipril  
Administration of ramipril causes a marked reduction in peripheral arterial resistance. 
Generally, there are no major changes in renal plasma flow and glomerular filtration rate. 
Administration of ramipril to patients with hypertension leads to a reduction in supine 
and standing blood pressure without a compensatory rise in heart rate.  
In most patients the onset of the antihypertensive effect of a single dose becomes 
apparent 1 to 2 hours after oral administration. The peak effect of a single dose is usually 
reached 3 to 6 hours after oral administration. The antihypertensive effect of a single dose 
usually lasts for 24 hours.  
The maximum antihypertensive effect of continued treatment with ramipril is generally 
apparent after 3 to 4 weeks. It has been shown that the antihypertensive effect is sustained 
under long term therapy lasting 2 years.  
Abrupt discontinuation of ramipril does not produce a rapid and excessive rebound 
increase in blood pressure.  
 
Hydrochlorothiazide  
 
With hydrochlorothiazide, onset of diuresis occurs in 2 hours, and peak effect occurs at 
about 4 hours, while the action persists for approximately 6 to 12 hours.  
The onset of the antihypertensive effect occurs after 3 to 4 days and can last up to one 
week after discontinuation of therapy.  
The blood-pressure-lowering effect is accompanied by slight increases in the filtration 
fraction, renal vascular resistance and plasma renin activity.  
 
Concomitant administration of ramipril-hydrochlorothiazide  
 
In clinical trials, the combination led to greater reductions in blood pressure than when 
either of the products was administered alone. Presumably through blockade of the renin-
angiotensin-aldosterone system, co-administration of ramipril to hydrochlorothiazide 
tends to reverse the potassium loss associated with these diuretics. Combination of an 
ACE-inhibitor with a thiazide diuretic produces a synergistic effect and also lessens the 
risk of hypokalaemia provoked by the diuretic alone.  
 
5.2 Pharmacokinetic properties  
 
Pharmacokinetics and Metabolism  
 
Ramipril  



 
Absorption  
Following oral administration ramipril is rapidly absorbed from the gastrointestinal tract; 
peak plasma concentrations of ramipril are reached within one hour. Based on urinary 
recovery, the extent of absorption is at least 56 % and is not significantly influenced by 
the presence of food in the gastrointestinal tract. The bioavailability of the active 
metabolite ramiprilat after oral administration of 2.5 mg and 5 mg ramipril is 45 %.  
Peak plasma concentrations of ramiprilat, the sole active metabolite of ramipril are 
reached 2-4 hours after ramipril intake. Steady-state plasma concentrations of ramiprilat 
after once daily dosing with the usual doses of ramipril are reached by about the fourth 
day of treatment.  
Distribution  
The serum protein binding of ramipril is about 73 % and that of ramiprilat about 56 %.  
Metabolism  
Ramipril is almost completely metabolised to ramiprilat, and to the diketopiperazine 
ester, the diketopiperazine acid, and the glucuronides of ramipril and ramiprilat.  
 
Elimination  
Excretion of the metabolites is primarily renal. Plasma concentrations of ramiprilat 
decline in a polyphasic manner. Because of its potent, saturable binding to ACE and slow 
dissociation from the enzyme, ramiprilat shows a prolonged terminal elimination phase at 
very low plasma concentrations. After multiple once-daily doses of ramipril, the effective 
half-life of ramiprilat concentrations was 13-17 hours for the 5-10 mg doses and longer 
for the lower 1.25-2.5 mg doses. This difference is related to the saturable capacity of the 
enzyme to bind ramiprilat. A single oral dose of ramipril produced an undetectable level 
of ramipril and its metabolites in breast milk. However, the effect of multiple doses is not 
known.  
Patients with renal impairment (see section 4.2).  
Renal excretion of ramiprilat is reduced in patients with impaired renal function, and 
renal ramiprilat clearance is proportionally related to creatinine clearance. This results in 
elevated plasma concentrations of ramiprilat, which decrease more slowly than in 
subjects with normal renal function.  
 
Patients with liver impairment (see section 4.2).  
In patients with impaired liver function, the metabolism of ramipril to ramiprilat was 
delayed due to diminished activity of hepatic esterases, and plasma ramipril levels in 
these patients were increased. Peak concentrations of ramiprilat in these patients, 
however, are not different from those seen in subjects with normal hepatic function.  
 
Hydrochlorothiazide  
 
Absorption  
Following oral administration about 70 % of hydrochlorothiazide is absorbed from the 
gastrointestinal tract. Peak plasma concentrations of hydrochlorothiazide are reached 
within 1.5 to 5 hours.  
 



Distribution  
The plasma protein binding of hydrochlorothiazide is 40 %. 
  
Metabolism  
Hydrochlorothiazide undergoes negligible hepatic metabolism.  
 
Elimination  
Hydrochlorothiazide is eliminated almost completely (> 95 %) in an unchanged form 
through the kidneys; 50 to 70 % of a single oral dose is eliminated within 24 hours. The 
elimination half-life is 5 to 6 hours.  
 
Patients with renal impairment (see section 4.2)  
Renal excretion of hydrochlorothiazide is reduced in patients with impaired renal 
function, and renal hydrochlorothiazide clearance is proportionally related to creatinine 
clearance. This results in elevated plasma concentrations of hydrochlorothiazide, which 
decrease more slowly than in subjects with normal renal function.  
 
Patients with liver impairment (see section 4.2)  
In patients with hepatic cirrhosis the pharmacokinetics of hydrochlorothiazide has not 
changed significantly. The pharmacokinetics of hydrochlorothiazide has not been studied 
in patients with cardiac failure.  
 
Ramipril and Hydrochlorothiazide  
The concurrent administration of ramipril and hydrochlorothiazide does not affect their 
bioavailability. The combination product can be considered as bioequivalent to products 
containing the individual components.  
 
5.3 Preclinical safety data  
 
In rats and mice the combination of ramipril and hydrochlorothiazide has no acute toxic 
activity up to 10,000 mg/kg. Repeated doses administration studies performed in rats and 
monkeys revealed only disturbances in electrolytes balance.  
No studies on mutagenicity and carcinogenicity have been performed with the 
combination as studies with individual components showed no risk.  
Reproduction studies in rats and rabbits revealed that the combination is somewhat more 
toxic than either of the single components but none of the studies revealed a teratogenic 
effect of the combination.  
 
6. PHARMACEUTICAL PARTICULARS  
 
6.1 List of excipients  
 
Pregelatinised starch, microcrystalline cellulose, hydroxypropylmethylcellulose and 
sodium stearyl fumarate . 
 
6.2 Incompatibilities  



 
There are no known incompatibilities to date. 
 
6.3 Special precautions for storage  
Store below 25°C 
Store in the original package in order to protect from light. 
 
7. MANUFACTURER  
 
Sanofi-aventis  Italy 
 
8. MARKETING AUTHORISATION HOLDER  
 
Sanofi-aventis Israel 
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  08.2013- ב פורמט עלון זה נקבע ע"י משרד הבריאות ותוכנו נבדק ואושר

 1986עלון לצרכן לפי תקנות הרוקחים ( תכשירים) התשמ"ו 

  התרופה משווקת על פי מרשם רופא בלבד
  

  מ"ג טבליות 12.5מ"ג /  2.5טריטייס קומפ 
  מ"ג טבליות 25מ"ג /  5טריטייס קומפ 

 
 
  מר פעילחו

 Ramipril 2.5mg  מ"ג 12.5מ"ג+הידרוכלורותיאזיד  2.5רמיפריל  מ"ג מכילה: 12.5מ"ג / 2.5כל טבליה של טריטייס קומפ 
+Hydrochlorothiazide 12.5mg  

 Ramipril 5mg +Hydrochlorothiazide  מ"ג 25מ"ג+הידרוכלורותיאזיד  5רמיפריל  :מ"ג מכילה 25מ"ג / 5כל טבליה של טריטייס קומפ 
25mg   

  
 
  

  .6ראה סעיף  חומרים בלתי פעילים:
  

  . קרא בעיון את העלון עד סופו בטרם תשתמש בתרופה

  שמור על עלון זה ייתכן ותצטרך לקרוא בו שוב. 

  עלון זה מכיל מידע תמציתי על התרופה. 

  אם יש לך שאלות נוספות, פנה אל הרופא או אל הרוקח . 

  ביר אותה לאחרים. היא עלולה להזיק להם אפילו אם נראה לך כי  מצבם הרפואי דומה.תרופה זו נרשמה  עבורך. אל תע

  בעלון זה אנא פנה לרופא או לרוקח מצוינתאם תופעת לוואי מחמירה או אם הופיעה תופעת לוואי שלא 

  מיועדת התרופה? למה.1
  .איזון ע"י רמיפריל לבדובמטופלים אשר לחץ הדם שלהם אינו ניתן ל לטיפול ביתר לחץ דםהתרופה משמשת 

.  
  

  + משתן תיאזידי. ACEמעכבי מוריד לחץ דם, מקבוצת : רפויטיתתקבוצה 
  
  
  לפני שימוש בתרופה. 2
  

   בתרופה: אין להשתמש
   (ראה פרק "הריון והנקה"). הנך מניקהאין להשתמש בתכשיר בששת חודשי ההריון האחרונים או אם 

  
או   ,או לתיאזידים משתנים אחרים ,להידרוכלורותיאזידאו   ,ACEאו לתכשיר אחר מקבוצת מעכבי  ,לאין להשתמש אם ידועה רגישות לרמיפרי

גרון בפנים, בשפתיים, ב נפיחות, תסמיני תגובה אלרגית יכולים לכלול: פריחה, קשיי בליעה או נשימה או לאחד ממרכיבי התרופה. ,לסולפונאמידים
   לשון.באו 
  

כוללים: פריחה מגרדת  angioedemaשל התסמינים  . angioedema  –תגובה אלרגית חמורה הנקראת אין להשתמש אם סבלת בעבר מ
)urticaria ,שפתיים, קשיי נשימה ובליעה.בון ובלשון, נפיחות מסביב לעיניים ורנפיחות בג רגלים וצוואר.), כתמים אדומים על הידיים  
  

  .Renal artery stenosis -דם לכליה  באספקת הפחתהיש כליה בה  תהנך סובל מבעיאין  להשתמש  אם 
 

  .לךמתאים לא קומפ וטריטייס יתכן תלות בסוג המכונה שבשימוש, כ אין להשתמש אם הנך עובר דיאליזה או סוג אחר של סינון דם .
  

  אין  להשתמש אם הנך סובל מליקוי חמור בתפקוד הכליה
  אין  להשתמש אם הנך סובל מליקוי חמור בתפקוד הכבד

  .אין  להשתמש אם הנך סובל מהפרעות ברמת המלחים כגון: רמות אשלגן או נתרן נמוכות בדם או חולים עם  עודף של סידן בדם
  

  ספיקה כלייתית בינונית עד -אין להשתמש יחד עם תרופות המכילות אליסקרן בחולים הסובלים מסוכרת או  מאי
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 מ"ל/דקה) creatinine clearance >60 חמורה (
  .קומפ טריטייס, התייעץ עם הרופא לפני נטילת במקרה של ספק. נוגע לך הנ"לאם קומפ ח טריטייס אל תק

  
  
  
  
  
  

  אזהרות מיוחדות הנוגעות לשימוש בתרופה:
  

    אם  ספר לרופא , לפני הטיפול בתרופה
  בעיות בלב, כבד או כלייההינך סובל מ •
ממושכת או ל, הזעה מוגברת, דיאטה דלת מלחים, נטילת משתנים לתקופה הקאה, שלשו מלחים או נוזלים (בעקבות הינך סובל  מאובדן •

 אם עברת דיאליזה).
 אם הנך עומד לעבור טיפול להפחתת האלרגיה לעקיצות דבורים או צרעות (דהסנטיטיזציה) •
 התייעץיום אחד לפני,  קומפיתכן ותצטרך להפסיק את הטיפול בטירטייס . אם הנך עומד לקבל חומרי הרדמה  בניתוח או בטיפול שיניים •

 עם הרופא. 
 לפי תוצאות של בדיקת דם)( אם רמת האשלגן בדמך גבוהה •
 ). systemic lupus erythematosusאם הנך סובל ממחלות רקמת החיבור כגון סקלרודרמה או זאבת (  •
ואסור  הראשוניםחודשי הריון  3-מומלץ ב אינוקומפ טריטייס  .בהריון )להיות עשויהאו ( אתש אם ספרי לרופא שלך אם את חושבת •

   ).ראה פרק "הריון והנקה"  (ק רציני לעובר לאחר החודש השלישיעלול לגרום נז , כיוון שהואהחודש השלישי  לאחרלשימוש 
 הריון או מניקה מתכננתאם הינך בהריון, 

  
הסובלים מפגיעה בתפקוד כלייתי מומלץ בזמן השימוש בתרופה מומלץ לבצע בדיקות תקופתיות של רמות נתרן ואשלגן בדם. בחולים  •

 לבצע את הבדיקה של רמות אשלגן בדם לעתים יותר קרובות.
 

  
בילדים עדיין קומפ , כיוון שיעילות ובטיחות של טריטייס 18מתחת לגיל ומתבגרים אינו מומלץ לשימוש בילדים קומפ טריטייס 

  לא נקבעה.
  

  .קומפ טריטייסנא התייעץ עם הרופא לפני נטילת ), במקרה של ספקנוגע לך (או  הנ"לאם 
  
  

     תרופות ללא מרשם ותוספי תזונה, ספר על כך לרופא או לרוקח. אם אתה לוקח או אם לקחת לאחרונה, תרופות אחרות כולל
  של טריטייס קומפ. ות להשפיע על פעילותועלול להשפיע על פעילות של תרופות אחרות וגם תרופות אחרות עלולקומפ זה מפני שטריטייס 

  במיוחד יש ליידע את הרופא או הרוקח אם אתה לוקח:

  :קומפ בזמן לקיחת טריטייס שילוב עם תרופות הבאות אסור
  .ספיקה כלייתית בינונית עד חמורה. השימוש בחולים אחרים אינו מומלץ-אין להשתמש יחד עם תרופות המכילות אליסקרן בחולים הסובלים מסוכרת או  מאי

  

  :קומפ יכול לגרום להפחתת יעילות הטריטייס וב עם התרופות הבאותשיל
  כמו איבופרופן או אינדומתצין ואספירין) NSAIDתרופות להקלה בכאב ודלקת( לדוגמא  -
ת על הרופא  לעקוב בקפדנו תרופות לטיפול בלחץ דם נמוך, שוק, אי ספיקת לב, אסתמה או אלרגיות כמו אפדרין, נוראדרנלין או אדרנלין. -

 לחץ הדם שלך. אחר
 

  יכול לגרום להגברת הסיכוי לתופעות לוואי: שילוב עם התרופות הבאות
 כמו איבופרופן או אינדומתצין ואספירין) NSAIDתרופות להקלה בכאב ודלקת( לדוגמא  -
  ) תטרייתיופ(ניתן לדלקות  Bתרופות העלולות להפחית את רמת האשלגן בדמך כמו תרופות לעצירות, משתנים , אמפותריצין  -

 הניתן לבדיקת תפקוד בלוטת האדרנל.  ACTHו 
  תרופות לטיפול בסרטן (כימותרפיה) -

 תרופות לבעיות בלב כמו תרופות לטיפול בבעיות קצב
 תרופות למניעת דחיית שתל כגון ציקלוספורין -
 תרופות משתנות כגון פורזמיד -
 )לדילול הדם, טריאמטרן, אמילוריד, מלחי אשלגן והפרין (תרופות היכולות להעלות את רמת האשלגן בדם כגון ספירונולקטון -
 סטרואידים לטיפול בדלקת כגון פרדניסון או  פרדניסולון -
 אלופורינול (ניתן להפחתת רמת החומצה האורית בדם) -
  פרוקאינאמיד (ניתן לטיפול בבעיות בקצב הלב) -

 כולסטיראמין ( להורדת כמות השומן בדם)
 קרבמזפין (לאפילפסיה) -
 (להורדת רמת הסוכר בחולי סוכרת)גליפטין  וויד -

  
  עם התרופות הבאות יכול להשפיע על פעילותן:קומפ שילוב טריטייס 

יפחית את רמת הסוכר בדמך, יש לעקוב בקפדנות קומפ ייתכן וטריטייס  -ואינסוליןלהורדת הסוכר תרופות לסוכרת כגון תרופות פומיות  -
 .קומפ סאחר רמת הסוכר בדם  בזמן נטילת טריטיי

יכול לגרום להעלאת רמת הליתיום בדם , על הרופא  לעקוב בקפדנות אחר  רמת קומפ טריטייס  -ליתיום (הניתן לטיפול בבעיות נפשיות)  -
 .קומפ הליתיום  בזמן נטילת טריטייס

 תרופות להרפיית השרירים -
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 קינין  למלריה -
 סריקה או צילום רנטגן בבית חולים ), יכולות להינתן אם הנך עובר iodineתרופות המכילות יודין ( -
 פניצילין (לזיהומים) -
 תרופות לדילול הדם הניתנות דרך הפה כגון ווארפארין. -

  
 בדיקות

  ס קומפ  יכול להשפיע על תוצאות בדיקת תפקוד הפאראתירואיד ייטריט
  אצל ספורטאים. anti-dopingבדיקת  של  טריטייס קומפ  עשוי לגרום לתוצאה חיובית

 
 

   :ומזון וש בתרופהשימ
תייעץ עם הרופא שלך על אפשרות לשתות ה .יכולה לגרום לסחרחורתקומפ שתיית אלכוהול בזמן הטיפול בטריטייס  •

לאלכוהול יכולה להיות השפעה נוספת בהורדת לחץ דם כאשר נלקח עם , כיוון שקומפ אלכוהול בזמן הטיפול בטריטייס
   . תרופות להורדת לחץ דם

  קחת את התרופה עם או בלי אוכל.ניתן ל •
  זו, ובמיוחד בתחילת הטיפול. תרופהבאו משקאות חריפים בתקופת הטיפול  אין לשתות יינות

  אופן השימוש:
  

  אין ללעוס! אין לרסק.
  לבלוע את התרופה עם  כוס מים.

  ניתן לקחת את התרופה לפני,בזמן או אחרי ארוחה. 
  

    :הריון והנקה 
 הריון

  או עשויה להיות בהריון. בהריוןלך אם את חושבת שאת ספרי לרופא ש
לפני שאת נכנסת להריון או כאשר נודע לך שאת בהריון, וייעץ לך לקחת תרופה קומפ בד"כ הרופא ייעץ לך להפסיק לקחת טריטייס 

  .קומפ אחרת במקום טריטייס
סור לשימוש אחרי החודש השלישי , כיוון שהוא עלול לגרום נזק רציני לעובר לאחר החודש חודשי הריון הראשונים וא 3-אינו מומלץ בקומפ טריטייס 
  השלישי.

  
  הנקה

  קומפ בהנקה.- אין לקחת טריטייס
  .בתקופת הריון והנקה התייעצי עם הרופא או עם רוקח לפני לקיחת כל תרופה

  נהיגה ושימוש במכונות: 

יותר סביר שזה יקרה בתחילת הטיפול או בהעלאת המינון. אם זה קורה אל תנהג או  קומפאתה עשוי להרגיש מסוחרר בזמן לקיחת טריטייס.
   תפעיל מכונות מסוכונות.

  
  תשתמש בתרופה? . כיצד 3

  עם הרופא או הרוקח אם אינך בטוח. התייעץ  תמיד יש להשתמש לפי הוראות הרופא.

  המינון ואופן הטיפול יקבעו ע"י הרופא בלבד.

  ., בד"כ בבוקרבשעה קבועה כל יוםהטבליה יש ליטול את  •
 לבלוע את התרופה בשלמותה עם מים •
  .ההטבלייאו לרסק את  אין ללעוס •

   
  כמה לקחת

  טיפול ביתר לחץ דם

 הרופא שלך עשוי לשנות את המינון עד להשגת שליטה על לחץ הדם שלך. •

 

  מבוגריםחולים 
  שלך עשוי להוריד את המינון ההתחלתי ולהתאים את המינון לאט יותר.הרופא 

  
  :או אם בטעות בלע ילד מן התרופה יותר גבוה ינוןמ בטעות נטלת אם
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, על מנת אתךזמין אמבולנס. הבא אריזת התרופה הפנה לרופא או לחדר מיון הקרוב. אל תנהג בעצמך, בקש ממישהו אחר להסיע אותך או 
  שהרופא ידע מה לקחת.

  מנע הרעלה!
  ידי כך תמנע הרעלה.-ילדים ו/או תינוקות ועל תרופה זו וכל תרופה אחרת יש לשמור במקום סגור מחוץ להישג ידם של

(אם אתה נטלת את מנת היתר אל תנהג בעצמך לבית  חולים-אם נטלת מנת יתר או אם בטעות בלע ילד מן התרופה, פנה מיד לחדר מיון של בית
  , והבא אריזת התרופה איתך.אותך) חהחולים אלא  דאג שמישהו ייק

  מרופא!ללא הוראה מפורשת  אל תגרום להקאה
  
  

  אם שכחת ליטול את התרופה:

  המינון יקבע לפי הוראות רופא בלבד. אין לעבור על המנה המומלצת.
  .18תרופה זו אינה מיועדת לילדים ומתבגרים מתחת לגיל 

  יש להשתמש בתרופה זו בזמנים קבועים כפי שנקבע על ידי הרופא המטפל.
  ה בזמן הנטילה הקבוע הבא. בשום אופן אין ליטול שתי מנות ביחד כפיצוי על המנה שנשכחה!אם שכחת ליטול תרופה זו בזמן הקבוע  יש ליטול מנ

   ברוקח. ם יש לך שאלות נוספות בנוגע לשימוש בתרופה, היוועץ ברופא אוא

  
  תופעות לוואי. 4
  

רא רשימת תופעות הלוואי. יתכן עלול לגרום לתופעות לוואי בחלק מהמשתמשים. אל תיבהל למקקומפ  טריטייסכמו בכל תרופה, השימוש ב
  ולא תסבול מאף אחת מהן.

  
ייתכן ותזדקק  לטיפול רפואי  –ופנה לרופא מיד אם הנך חש באחת מתופעות הלוואי החמורות הבאות קומפ הטיפול בטריטייס את הפסק 
  דחוף.
אלו יכולים להיות סימנים לתגובה אלרגית  - .גם לעקצוץ ופריחהונפיחות הפנים, השפתיים או הלוע הגורמת לקשיי בליעה או נשימה, כמו  -

 .קומפ חריפה לטריטייס
תגובה עורית חריפה הכוללת פריחה, כיבים בפה, החמרה של מחלה עורית קיימת, אדמומיות, שלפוחיות או התנתקות של העור ( כגון  -

  .) erythema multiforme או  Stevens-Johnson  ,Toxic epidermal necrolysisסינדרום 
 

  
  דווח לרופא מיד אם הנך חש באחת מתופעות הלוואי הבאות:

 ) , כאב בחזה, לחץ בחזה או בעיה חמורה יותר כמו התקף לב או שבץ palpitationsהגברת קצב הלב, פעימות לב חזקות ולא סדירות ( -
 בעיה בריאות.ימים והפחתה בתאבון , אלו יכולים להיות סימנים ל 2-3קוצר נשימה, שיעול או חום הנמשכים  -
הופעת סימני חבלה ביתר קלות, דימום למשך זמן ארוך מהרגיל, סימן כלשהו לדימום ( לדוגמא דימום מהחניכיים), סימנים כחולים על  -

אלו   -העור או הופעת זיהומים בקלות לעומת המצב הרגיל, כאב בגרון  וחום, הרגשת עייפות, התעלפות, סחרחורת או צבע עור חיוור 
 להיות סימנים לבעיות בדם או במח העצם.יכולים 

 יכול להיות סימן לדלקת בלבלב.  -כאב בטן חמור שיכול להקרין לגב -
יכולים להיות סימנים לבעיות בכבד כגון  -חום, צמרמורות, עייפות, איבוד תיאבון, כאב בטן, בחילה, הצהבת העור או העיניים (צהבת) -

 דלקת בכבד או פגיעה בכבד.
 בראיה או הופעת כאב בעיניים ירידה פתאומית -

 
  

  תופעות לוואי נוספות כוללות:
  

  אנא הודע לרופא שלך אם  אחת מהתופעות המפורטות מטה מחמירה או נמשכת יותר ממספר ימים.
  

  אנשים) 10מתוך   1תופעות שכיחות ( מופיעות בפחות מ 
 או חולשה כאב ראש או הרגשת עייפות -
  .קומפ או בהעלאת המינון של הטריטייסקומפ חילת הטיפול בטריטייס סביר שתופיע עם ת -תחושת סחרחורת -

 ברונכיטיס או שיעול יבש
 מחלתך.  בדיקות דם המראות רמה גבוהה מהרגיל של סוכר בדם. אם הנך סובל מסוכרת מצב זה יכול להחמיר את -
 רמה גבוהה מהרגיל של חומצה אורית או שומנים .בדיקות דם המראות  -
 .נפיחות של המפרקיםכאב, אדמומיות ו -

  
  אנשים) 100מתוך   1תופעות לא שכיחות( מופיעות בפחות מ 

  
 פריחה בעור עם או בלי אזורים מוגבהים -
 האדמה, התעלפות, לחץ דם נמוך בייחוד כשנעמדים או מתיישבים במהירות -
 בעיות בשיווי משקל -
 .גירוד או רגישות עורית לא רגילה כגון עקצוץ, הרדמות או תחושת נימול -
 איבוד או שינויי בחוש הטעם -
 בעיות שינה -
 הרגשת דיכאון, חרדה, עצבנות גבוהה מהרגיל או חוסר מנוחה -
 קשיי נשימה דלקת של הסינוסים או  אף סתום,  -
 דלקת בחניכיים , נפיחות בפה -
 אדמומיות, עקצוץ,  נפיחות או דמעת -בעיניים -
 צלצולים באוזניים -
 טשטוש ראייה -
 איבוד שיער -
-  
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 כאבים בחזה -
 כאבי שרירים -
 עצירות, כאבי בטן -
 קשיי עיכול או הרגשת חולי -
 השתנה מוגברת מהרגיל -
 הזעה מוגברת מהרגיל או הרגשת צמא -
 ירידה או איבוד תיאבון -
 עלייה או שינוי בקצב הלב -
 יכולה להיות סימן לאצירת נוזלים בגוף יותר מהרגיל –נפיחות זרועות ורגליים  -
 חום -
 אין אונות בגברים -
 ת דם המראות ירידה במספר תאי הדם האדומים, תאי הדם הלבנים או טסיות הדם או בכמות ההמוגלובין.תוצאות בדיק -
 תוצאות בדיקות דם המעידות על שינוי בתפקוד הכבד, הלבלב או הכליות. -
 תוצאות בדיקת דם המראות על רמת אשלגן בדמך הנמוכה מהרגיל -

  
  
  

  אנשים) 10,000ך מתו  1תופעות נדירות ביותר ( מופיעות בפחות מ 
 הקאות, שלשול או צרבת -
 אדמומיות או נפיחות הלשון או יובש בפה -
 תוצאות בדיקת דם המראות על רמת אשלגן בדמך הגבוהה מהרגיל -

  
  תופעות לוואי נוספות שדווחו:

  אנא הודע לרופא שלך אם  אחת מהתופעות המפורטות מטה נעשית חמורה או נמשכת יותר ממספר ימים.
  

 , הרגשת חוסר מנוחה או בלבולקשיי ריכוז -
 ) Raynaud’s phenomenon שינוי בצבע  של אצבעות הידיים והרגליים כאשר קר לך ולאחר מכן הרגשת עקצוץ או כאב לכשמתחמם ( -
 הגדלת החזה בגברים -
 קרישי דם -
 הפרעות בשמיעה -
 יובש בלחמית -
 עצמים הנראים צהובים -
 התייבשות -
 קת של בלוטת הרוק)נפיחות, כאב או אדמומיות בלחיים (דל -
 בכאב בטן, הקאה או שלשול ) המתבטאת intestinal angioedemaנפיחות במעיים ( -
 רגישות מוגברת  לאור השמש  -
 קילוף חמור של העור, עקצוץ, פריחה בצורת גושים  או בעיות עוריות אחרות כמו פריחה אדמומית בפנים או במצח -
 תפרחת או חבלות בעור  -
 ור בגפייםכתמים בעור  והרגשת ק -
 בעיות בציפרניים (לדוגמא שחרור או הפרדה של הציפורן מבסיסה) -
 קישיון שרירים או אי יכולת להזיז את המפרקים -
 חולשה או התכווצות השרירים -
 ירידה בתשוקה המינית בגברים או בנשים  -
 יכול להיות סימן לבעיה בכליות –הופעת דם בשתן  -
 רמת סוכר בשתן גבוהה מהרגיל -
 שנצפתה בבדיקות דם. –)  eosinophiliaדם לבנים מסוימים (עליה בתאי  -
 תוצאות בדיקות דם המראות על מיעוט תאי הדם  בדמך -
 תוצאות בדיקת דם המראות על שינוי ברמות המלחים כגון : נתרן, סידן, מגנזיום וכלוריד בדמך. -
 האטה או שינוי בתגובות -
 שינוי בריחות של דברים -
 תמהקשיי נשימה או החמרה של אס -
 )ADH( הפרעות בהפרשת הורמון המפקח על הפרשת השתן -

  
  בכל מקרה שבו הינך מרגיש/ה תופעות לוואי שלא צויינו בעלון זה, או אם חל שינוי בהרגשתך הכללית עליך להתייעץ עם   הרופא מיד.

  
  
  .איך לאחסן את התרופה?5

  להישג ידם של ילדים ו/או תינוקות ועל ידי כך תמנע הרעלה. מנע הרעלה! תרופה זו וכל תרופה אחרת יש לשמור במקום סגור מחוץ 

 אל תגרום להקאה ללא הוראה מפורשת מהרופא.

האחרון   . תאריך התפוגה מתייחס ליום/מגשית (בליסטר)המופיע על גבי האריזה exp. date)אין להשתמש בתרופה אחרי תאריך התפוגה (
 של אותו חודש.

    . 250C -מתחת ל אחסנה:
           
  מידע נוסף. 6

  :גם יםמכיל מ"ג 25/  5מ"ג וטריטייס קומפ  12.5/ 2.5קומפ  טריטייסהפעיל,  נוסף על החומר

Pregelatinized starch, Microcrystalline cellulose, Hydroxypropylmethylcellulose, Sodium stearyl fumarate. 
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  נראית התרופה ומה תוכן האריזה: כיצד

  זות באריזת מגשית (בליסטר).ארוהטבליות 

השני מוטבע  צדןועל , HNVהאחד מוטבע  צדן. על חציה- לבנות או כמעט לבנות עם פסהן  מ"גמ"ג  12.5מ"ג / 2.5טריטייס קומפ   של טבליותה
  לוגו חברה.

ועל צדן השני מוטבע , HNWע . על צדן האחד מוטבחציה-לבנות או כמעט לבנות עם פסהן  מ"ג מ"ג 25מ"ג / 5טריטייס קומפ   של טבליותה
  לוגו חברה.

  .28 או14 של    PVC/Aluminum -במגשיות (בליסטרים) מ ארוזיםכל החזקים 

    לא כל גדלי האריזה משווקים.

  . אם יש לך שאלה כלשהי או אינך בטוח בדבר מה, אנא פנה לרופא.יםעלון זה לא כולל את כל המידע על התכשיר

 , נתניה.10, רחוב בני גאון   אוונטיס ישראל בע"מ-יסאנופ :הרישום וכתובתו בעל 

  אוונטיס, איטליה - סאנופי  :שם היצרן וכתובתו
  

 עלון זה נבדק ואושר ע"י משרד הבריאות בתאריך: 

  :מספר רישום התרופה בפנקס התרופות הממלכתי במשרד הבריאות

 30187 27 122  מ"ג   12.5מ"ג / 2.5טריטייס קומפ   
 30188 28 122          מ"ג 25מ"ג / 5מפ טריטייס קו    
  .לשם הפשטות ולהקלת הקריאה, עלון זה נוסח בלשון זכר. על אף זאת, התרופה מיועדת לבני שני המינים 

  


